HECEIVED
O3 Ve AFICR

Aul 27 7001

SiAatk OF ILLINOIS
Follution Control Board

IN THE MATTER OF; )

) ASO1-9
Petition of RHODIA, INC. and THORN CREEK ) (Adjusted Standard - Water)
BASIN SANITARY DISTRICT for an Adjusted )

Standard from 35 Ill. Adm. Code )
302.208 and 304.105 )
NOTICE OF FILING
TO:  Clerk, lllinois Pollution Control Board ~ 1llinois Environmental
State of Illinois Center Protection Agency
100 West Randolph Street 1021 N. Grand Avenue East
Suite 11-500 Springfield, IL 62794-9276

Chicago, IL 60601

Ilinois Department of Natural Resources
524 South Second Street
Springfield, 1L 62701-1787

PLEASE TAKE NOTICE that on Monday, Avgust 27, 2001, we filed the attached
Amended Petition for Adjusted Standard with the Clerk of the Illinois Pollution Control
[...]
Rhodia and TCBSD request an adjusted standard from both 35 I1l, Adm. Code 304.105 and
302.208 as they apply to the water quality standards for TDS and sulfates applicable to effluent
discharges from TCBSD's sewage treatment plant to Thorn Creek and from Thorn Creek into the
Little Calumet River. While there are no specific effluent standards for TDS, Section 304.105
prohibits effluent discharges that cause or contribute to violations of applicable water quality
standards. Section 302.208(e) requires that concentrations of 1000 mg/L of TDS and 500 mg/L

of sulfates shall not be exceeded in Thorn Creek or the Little Calumet River!. The effective date

! The portion of Thorn Creek between its confluence with Deer Creek and the USGS Gaging Station located
on Thorn Creek approximately 15 miles downstream of the discharge point from the Consumers Hlinois Water

-72-



of this regulation is May 17, 1979. An adjusted standard was granted to Rhodia? and TCBSD in
1994 for the same stream reaches for which Rhodia and TCBSD request the current adjusted
standard. Thus, with respect to Rhodia and TCBSD, the water quality standards applicable for
TDS and sulfates for the subject stream reaches are as set forth in Exhibit 1 at 2-11. (Inre

Petition of Rhone-Poulenc Basic Chemicals Co., AS No. 94-7 (Adjusted Standard), 1994 111,

ENV LEXIS 743 (June 23, 1994) and In re Petition of Rhone-Poulenc Basic Chemicals Co., AS

No. 94-7 (Adjusted Standard), 1994 I1l. ENV LEXIS 1030 (August 11, 1994) (Supplemental
Opinion and Qrder))

The water quality standards requested for Thorn Creek in this Petition are 2,650 mg/L of
TDS for the stream reach between TCBSD’s discharge point and the confluence with Deer Creek
{Reach #1), 2,620 mg/L from the confluence with Deer Creek to the USGS Station 05536275 in
Thornton (Reach #2), and 2,360 mg/L for the portion of Thorn Creek between the USGS Station
05536225 in Thornton and the conftuence of Thorn Creek with the Little Calumet River (Reach
#3). The requested water quality standard for Reach #1 and Reach #2 of Thomn Creek is 1,350
mg/L and 1,340 mg/L of sulfates, respectively. For Reach #3 itis 1,160 mg/L. For the Little
Calumet River from its confluence with Thorn Creek to the Calumet-Sag Channel (Reach #4),
less relief is required. Based upon projected maximum levels, a water quality TDS limit of 2,020
mg/L and a sulfate limit of 1,000 mg/L in Reach #4 would provide the relief needed for this plant

addition, while still being protective of the environment.

Company in University Park, 1}linois is subject to an adjusted standard granted to Consumers illinois Water
Company, which establishes a TDS standard of 2,100 mg/L (Board Proceeding, AS89-3)

2 Then known as Rhone-Poulenc Basic Chemicals.



The requested relief is shown below in table form:

Parameter Reach #1 Reach #2 Reach #3 Reach #4
TDS 2,650 mg/L 2,620 mg/L 2,360 mg/L 2,020 mg/L.
Sulfate 1,350 mg/L 1,340 mg/L 1,160 mg/L 1,000 mg/L

Section 104.406(b): Nature of Regulation of General Applicability

The primary purpose of the regulations involved in this Petition is to protect aquatic life
and to safeguard the quality of waters of the state for crop irrigation and public water supply
purposes. There are no effluent standards for TDS or sulfates. The Board once adopted an
effluent standard of 3,500 mg/L. TDS, (R70-18, 3 PCB 419, January 7, 1972) which the Board
repealed after recognizing that the treatment processes for TDS are very expensive, consume
large amounts of energy, and produce dry salts, which still must be disposed of. (R76-21,
September 24, 1981). Regulation of TDS discharges was left to the application of water quality
standards for TDS, chlorides and sulfates. Id. These water quality standards were set in 1972, in
part by reference to then-current studies of the toxicity of the contaminants to aquatic life.

The Board's water quality standards have been approved by U.S. EPA and are consistent
with the requirements of the Clean Water Act. Thus, in a sense, these standards exist pursuant to
Section 303(a) of the Clean Water Act. Petitioners do not believe that the water quality
standards involved in this proceeding were adopted in whole or in part to implement the other
laws specified in Section 106.705(b): the Safe Drinking Water Act, the Comprehensive
Environmental Response, Compensation, and Liability Act, the Clean Air Act, or the state
programs concerning the Resource Conservation and Recovery Act, Underground Injection

Control, or the National Pollutant Discharge Elimination System (NPDES).



Section 104.406(c): Specified Level of Justification

The regulations of general applicability from which Rhodia and TCBSD seek an adjusted
standard do not specify a level of justification for adjusted standards.

Section 104.406(d): Facility and Process Descriptions

The Rhodia Chicago Heights plant is located at 1101 Arnold Street. The facility has been
in operation since 1902 when it was Victor Chemical Works. Stauffer Chemical Company
bought Victor Chemical in 1959. Rhone-Poulenc Basic Chemicals, Inc. purchased the Basic
Chemicals Division of Stauffer Chemical Company in December 1987. The name was officially
changed to Rhone-Poulenc Basic Chemicals Co. in September 1989. In 1998, the name of the
company was changed again to Rhodia, Inc. The facility currently employs 279 people and
manufactures inorganic phosphate chemicals and precipitated silica. Most of the inorganic
phosphate manufacturing processes involve the chemical reaction of phosphoric acid with either
soda ash or slaked lime. Wastewaters that fluctuate in pH and total suspended solids are
generated in both processes. The precipitated silica manufacturing process involves reacting
sodium silicate with sulfuric acid to produce silica. Wastewaters generated in this process
contain total dissolved solids and sulfates. All process wastewaters are discharged to TCBSD.

Water Pollution Control Equipment. Process-generated water is separated from the
product by high-quality filtration equipment employing a cloth media, a water wash, and either
pressure or vacuum to de-water the product (depending on the product). All of the recyclable
filtrate is routed to a recovery tank and re-used in the reactor. The remaining filtrate and wash
water are routed to the effluent handling system. This system consists of two 20,000-gallon
water storage tanks, an analysis section, and an adjustment section. The primary effluent tank is

used to accumulate surges in the effluent and dampen the peaks in the flow. The secondary tank



is used as a safeguard to control spills and contain reacted material that may not meet product
specifications. See Diagram at Attachment D to this Amended Petition.

All effluent is continuously monitored for pH and Total Suspended Solids (TSS). These
values are displayed on a Distributed Control System (DCS), which is monitored by the process
control room operator. When a reading exceeds a set point,? an alarm immediately notifies the
operator of the condition. The operator then looks at the appropriate area on the DCS control
screen to determine the type of excursion and determine the corrective actions. If the pH is high
or low, the operator initiates the pH adjustment loop to add neutralizing agents to the effluent
stream. If the total suspended solids concentration is high, the operator immediately begins to
search for the cause and eliminates it, or diverts the stream to the secondary effluent tank until
the problem is corrected. If the situation worsens, a hard-wired interlock automatically stops all
effluent flow from the unit and recirculates it to the primary effluent tank.

Proposed Expansion. The proposed expansion to Rhodia's facility is to its Silica Plant,
which produces precipitated silica. Rhodia has proposed this expansion at its Chicago Heights
plant because the plant is ideally located relative to both the raw materials necessary for the silica
process and the receiving market. The proposed expansion to the silica plant will increase
annual TDS discharges by 65% over the original design capacity. A block flow diagram for the
proposed expansion is set forth at Figure 2-4 of Exhibit 1.

Multiple grades of silica are produced, and will continue to be produced at higher volumes
in the expansion. The process begins neutralizing the sodium silicate solution with sulfuric acid
in agitated reactors to produce precipitated silica. Once the reaction is complete, the silica is

removed from the solution via filtration. Filtrate from the operation, which contains

3 The alarm points are set within permit ranges to give operators time to correct the deviation before a permit
excursion occurs.



approximately 4% of dissolved sodium sulfate, is diverted to the mother liquor tank. The filter
cake is then washed with water and squeezed to remove residual sodium sulfate, and the filtrate
is directed to a 20,000 gallon equalization tank. The TDS concentration of these streams
declines toward 0 percent sodium sulfate by the end of each filtration cycle.

Table 2-3, which has been revised to include additional information requested by the
Board, sets forth the projected discharge loadings. Table 2-3 is attached to this Amended
Petition as Attachment E. On an annual average, the expanded process will discharge 0.84
million gallons per day containing 137,400 lbs/day of TDS. On a monthly basis, the flow will
average 1.1 million gallons per day, with 144,200 lbs/day of TDS. The peak daily TDS
discharge is projected to be 151,700 pounds.

TCBSD. TCBSD operates a wastewater treatment plant (WWTP) with a design average
flow of 15.9 mgd and design maximum flow of 40.25 mgd. The WWTP is located in Chicago
Heights, Hllinois, and provides wastewater treatment for approximately 100,000 people from the
Chicago Heights, Park Forest, Homewood, South Chicago Heights, Steger, and Crete
communities. The WWTP has 39 employees, 6 of whom are part time. The treatment plant was
originally constructed in 1933 and has undergone a number of construction projects including an
expansion to accept flows from the Homewood Regional Plant.

The TCBSD WWTP has been cited as an exemplary treatment plant based on its overall
efficiency and environmental control by both an independent engineering team of the Agency
and the Central States Water Pollution Control Association. The WWTP represents a $40
million investment, including an on-site laboratory and computer monitoring and control. A
schematic of the physical/biological WWTP is presented in Figure 2-3 of Exhibit 1. From the

sewers, the influent passes through bar screens prior to being pumped to the surface through grit




chambers followed by primary sedimentation. From primary treatment, the wastewater flows
through a conventional plug-flow activated sludge process, followed by a second-stage
biological aeration process and tertiary clarifiers for nitrification. The wastewater is then
filtered, and seasonal chlorination added followed by post aeration and seasonal dechlorination.
The fully treated effluent is then discharged to Thorn Creek. Excess flow is diverted through
separate excess flow clarifiers, which is then recombined with the complete treatment effluent.

The current dry weather flow through the WWTP is 11.6 mgd based upon the average of
the lowest three months in 1998. This is 4.3 mgd below the design average flow of 15.9 mgd.
Thus, the treatment plant has available capacity for future growth. The TCBSD WWTP serves
861 industrial and commercial users in addition to the 31,000 residential connections. This
industrial and commercial sector accounts for 2.7 percent of the users and 29 percent of the
influent flowrate based upon 1999 values. The major industrial users are manufacturing
facilities, including steel manufacturing and stamping facilities. Among the industrial users
besides Rhodia are Ford Motor Company, Calumet Industries, Chicago Heights Steel, Rohm &
Haas, and Alpharma.

There are three stream reaches on Thorn Creek and a fourth reach on the Little Calumet
River that will be impacted by the proposed expansion, under peak loading and low flow
conditions. Reach #1 is from the WWTP to the merger with Deer Creek. Reach #2 continues
from the merger with Deer Creek to the USGS Station at Thornton, while Reach #3 is from the
USGS Station to the merger with the Little Calumet River. The fourth reach is from the Thorn
Creek confluence with the Little Calumet River to the Calumet-Sag Channel.

TMDL Limits. No TMDL has been prepared, nor is any study underway, for Thorn

Creek or the Little Calumet River. Reach #2, #3, and #4 of Thorn Creek are on the 303(d) list.



Reach #2 and #3 of Thorn Creek are listed as highly impaired for nutrients and pathogens, but
slightly impaired for salinity. To the best of Rhodia’s knowledge, this listing is without
consideration of the previously granted adjusted standard. In addition, the existing water quality
data does not indicate that the stream is impacted at these levels. Work done by Huff & Huff
shows uses of the stream are not impaired. The Little Calumet River from the Calumet to the
Calumet-Sag Channel is listed as highly impaired for several constituents, but is not listed for
salinity. The Little Calumet upstream of its confluence with Thorn Creek is listed as highly or
moderately impaired for several constituents, but only slightly impaired for salinity. On the
305(b) list, the Little Calumet River from Thorn Creek to the Calumet-Sag Channe! is listed as
impatred for a number of constituents, but not for total dissolved solids or sulfates. From the
confluence with Thorn Creek upstream the Little Calumet River is listed as impaired for a
number of constituents, but not for total dissolved solids or sulfates. Reaches 2 and 3 of Thorn
Creek are listed for total dissolved solids and sulfates, and Reach 1 is listed for a number of
constituents, but not total dissolved solids or sulfates. An Exhibit with stream segments and the
relevant 303(d) listings is attached to this Amended Petition as Attachment F.

Section 104.406(¢): Cost of Compliance and Compliance Alternatives

In order to comply with the regulation of general applicability and the existing adjusted
standard, some form of pretreatment by Rhodia for TDS removal would be necessary. The
expanded silica plant wastewater design characteristics lend themselves to selected demonstrated
and proven TDS/sodium sulfate removal and disposal strategies. Although the sulfate removal
processes discussed below are technically feasible, even the most economical solution for
sodium sulfate removal to comply with water quality standards would result in significant cost

penalties to Rhodia. For example, in the evaporation process the cost of steam alone required to



dehydrate the sodium sulfate solution would result in a finished product cost above current
market price for granular sodium sulfate. This cost, together with the cost of initial and working
capital and annual operating fixed costs would place Rhodia in a non-competitive price position
for its silica finished product. Rhodia is submitting the additional cost information requested by
the Board for this Amended Petition separately, and claims trade secret and confidentiality
protection for this information.
Taking into consideration the flow and variability of the wastewater stream, Rhodia
considered the following technologies for pretreatment:
(1 Electrodialysis;
(2) Single/Multiple Effect Evaporation;
(3) Evaporation with Mechanical Vapor Recompression (MVR);
(4) Reverse Osmosts followed by Evaporation with MVR;
(5)  Calcium Chlroide treatment followed by Evaporation with
MVR; and
(6) Biological Process Reduction of sulfates to elemental sulfur
Vendors informed Rhodia that Electrodialysis (in its various forms) has almost never been
found to be practical in the United States industrial chemical industry, especially for as dilute a
feed as Rhodia has. Any evaporation scheme would require mulitiple effects (increasing cost) or